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CT15133

Pos.No. Part No. Description Qty Remark
1 35219100101 |Spring ring 1
2 30296700101 (Driving sleeve 1
3 35231400101 |Torsion spring 1
4 32855000101 [Guide sleeve 1
5 30296000101 |Indicating sleeve 1
6 34713800201 |Circlip for shaft 2
7 34819700101 |Pan head screw\M5x16 7
8 34772600201 [Washer\g5 2
9 33471400101 |Seal cap 1
10 32416100101 [Felt ring 1
11 33471200101 |Washer\@14.7x@24.7x1 1
12 32018600101 [Seal 1
13 33471100101 |Washer\@16.4x221.8x0.5 1
14 32607400101 [Friction bearing 2
15 32415200101 |Felt ring 2
16 21731900101 |Reciprocating rod 1
17 35219000101 |Spring 4
18 33773800101 [Case cover 1
19 34714400101 [Spring washer\g5 7
20 34748300201 [Pan head screw\M5x25 4
21 34704700201 |Washer\@5 7
22 34810700101 (Pin 1
23 34810500101 |Pin 1
24 32614800101 [(Guide washer 1
25 33469600101 |Bearing cover 2
26 33471600101 [Back plate 1
27 34764800101 |Parallel pin 1
28 35404800101 [Needle bearing 1
29 33223600101 |Output shaft 1
30 33010500101 [Gear 1
31 32607000101 |Adjustable spacer 1
32 34736500201 [Pan head screw\M4x14 3
33 34767700301 |Lock washer 3
34 33469700101 [Flange 1
35 35400100701 |Ball bearing\6001.2RS 2
36 32607100101 [Stopper 1
37 35401400701 |Ball bearing\609.2RS 1
38 33471300102 [Washer\@5.2x212.5x1.5 1
39 32018700101 |Seal pad 1
40 32018800101 [Rubber sleeve 1
41 33470900101 |Plate 1
42 34819200101 [Pan head screw\M4x14 2
43 33473100101 |Support plate 1
44 32607200101 (Bush 1
45 34819100101 |Pan head screw\M4x10 1
46 33470600101 [Pad plate 1
47 33470500101 |Adjusting plate 1
48 34796300101 [Hex bolt 1
49 30142800201 |Locking lever 1




50 34764100101 |Hex nut 1
51 34801600101 [Pan head screw\M5x10 3
52 34728700301 |Tapping screw\ST4x30C 5
53 33773900101 [Gear case 1
54 30142700101 |Insulation support 1
55 30295800901 |Handle support 1 Pos.55,76 supplied as a set
56 42113200401 |Rated label 1
57 30142500701 [Housing 1
58 23635100101 |Stator 1
59 34729700301 [Tapping screw\ST4x65C 2
60 30142600101 |Fan baffle 1
61 32018500101 [Bearing sheath 1
62 35400201701 |Bearing\608.2Z 1
63 23850500101 [Armature 1
64 33471800101 |Bearing cover 1
65 32018900101 [Seal pad 1
66 34765800201 |Tapping screw\ST3.5x10C 4
67 36415400401 [Switch 1
68 37400101101 |Capacitor 1
69 32002200101 [Cord sleeve 1
70 37100210101 |Cord 1
71 22402800101 [Cord clamp 1
72 35218800101 |Coil spring 2
73 36205300201 [Carbon brush 2
74 33774000101 |Brush holder 2
75 42113300401 |Brand label 1
76 30295900901 |Handle cover 1 Pos.55,76 supplied as a set
77 34727900501 [Tapping screw\ST4x16F 7
78 11041400101 |Saw blade\4"(Bi-metal) 1
79 11040400101 |Saw blade\6" 1
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